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TALAL: BRI FERARF R A W 2 2007002281-1
Customer:  BOIS Technology Ltd Report No.;
BEdh 4Rk CTIE PEREH I 2007474 H20H
Sample Name: CT Catalyst Sample Receiving Date:
SRR B 1 AW  4H20H & SH22H
Quantity Received: Testing Period:
R TA= RS A s F 1 200745 H23 H
Sample Lot No./Batch Ne: Date for Reporting:
3 A 25 2R
Test Results
TR T LR
AVIRE | ERAIAE | &R (mgm® | GORncordeding| Bl
Item Deal with Term Amount under the test Method
condition
JAKE ShOminik &
(mg/m*)0min after the 9.00 e ] "y i
sample was put in GC/MSHMRIZEIY/T \ 1
o TAFE G 24hik 003-1996) GC/MS |
- (mg/m*)24h after the 208 74.7 external standard
wienzene sample was put in method(JY/T 003-
JENKE Sh72hie 1996)
(mg/m’)72h after the 0.31 96.6
sample was put in
CFEH)
(End of Report)
% i FEGOL I 25 ) BB A TR NN — € B HI2K, JAFE S (20cm X 30cm X 2), & 43
24/NIRIT2/AN I A AR
A definite volume of benzene was injected into a 60L of airtight glass case,and the
sample was put into the case away from light for 24hours and 72hours.The changes
Note of component volume were measured .
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The results relate only to the items tested.
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TEST REPORT
RAGIAL: IR F AR R 2 A R G 5 2007002281-2
Customer: BOIS Technology Ltd Repo1t NQ.:
PER A FK:  CTlgE 1ERE . 20074E4 F20 F
Sample Name: CT Catalyst Sample Receiving Date: >
e A 1 RAAM: 4A208 = SA2A
Qucmlily Received: Testing Period:
Ff o 2k H . 200745 H23H
%mplc I ol Ng./Batch No: Date for Reporting:
3BTRS 45 2%
Test Results
- , TRET T ERR
iR TR e A b PR A &% (mg/m’) (%)Rate of decline RS 77 2
ltem Deal with Term Amount under the test Method ~—
condition ﬁ
JENKE A Omin i & ﬂ
(mg/m*)0min after the 9.00 e e i N y
sample was put in GC/MSHMRIEIY/T k |
5 TN FE 24 hiR 003-1996) GC/MS|
Tol '_ 3 (mg/m’*)24h after the 3.70 58.9 external standard &_g. ﬁ :
S sample was put in method(JY/T 003- (T ) :
TENFER 7207 1996) i
(mg/m*)72h after the 0.69 92.4 ;
sample was put in
(B P& )
(End of Report)
% ZEGOLIY % B FS AR A —E B ZE , A (20cm X 30ecm X 2), i =
K EE24 NI RN 72/ N, W SE ORI AR AL o
A definite volume of Toluene was injected into a 60L of airtight glass case,and the
sample was put into the case away from light for 24hours and 7 changes
Note of component volume were measured .
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The report shall not be reproduced except in full.without the written approval of th
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FICAL IR ARG R AT 1 2007002281-3
Customer:  BOIS Technology Ltd Report No.:
BESh 2 FR:  CThbg FEREH 1 200744 A20H
Sample Name: CT Catalyst Sample Receiving Date:
SRR b AR 1 . 4H2060 & SH22H
Quantity Received: Testing Period:
FE it et R H 20074E5 H23H
Sample Lot Ne./Batch No: Date for Reporting:
3 B A I &5
Test Results
s FRFMFTERE -
XM I H LA AL A% G (mgf’mj) (%)Rate of decline oW 7 v
[tem Deal with Term Amount under the test Method
condition
JAFE i Ominif
(mg/m*)0min after the 9.00 ———e :
sample was put in GC/MSHMFEIY/T
~ B MR dh24hiK FE 003-1996) GC/MS|
it (mg/m’)24h after the 158 80.8 external standard
sample was put in method(JY/T 003-
JRAKE fh 720k BE 1996)
(mg/m3)72h after the 0.69 92.3
sample was put in
(Bl b=H)
(End of Report)
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ﬂmwﬁﬁnbm,wm_ﬁxwﬁﬁmo
A definite volume of Xylene was injected into a 60L of airtight glass case,and the sample
Kt was put into the case away from light for 24hours and 72hours. The changes of component
volume were measured .
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The report shall not be reproduced except in full.without the written approval of the |
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FACHRL:  FOBRRIEH A A R4 ) Wi 20070022814
Customer:  BOIS Technology Ltd Report No.:
FEf A4 RR: CTAMEE BERE A 1. 200744 120 F
Sample Name: CT Catalyst Sample Receiving Date:
A0 B B 1 RS 47200 & sH2H
Quantity Received: Testing Period:
R e B e %R H I 20074E5 H23H
Sample Lot Ne./Batch Ne: Date for Reporting:
7 4
Test Results
B s B TR T T ERF e s
anileulE IERG AT S & (mg/an ) (%)Rate of decline K 7y vk
Iten‘l Dedl Wlth Term A under the test Method ‘\'
s condition %ﬁ
TR A Ominik & ty
(mg/m’*)0min after the 200 | — ¥ 4
sample was put in GC/MSHMRIEIY/T * :
W7 TN fh24hige 003-1996) GC/MS
i (mg/m’*)24h after the 1.10 Gl external standard fﬁg—-é'- ﬁ -;!
Styrene , ; ; i /
i sample was put in method(JY/T 003- (1)
TR i 72 hidé B 1996) e’
(mg/m*)72h after the 0.62 5.1
sample was put in
(CLREED
(End of Report)
ik |[FE6OLE ABKEEF P INA — B E IR LI, AFEM(20em>30ecm=2), W E 4L
H24/NI T2/, W E K LI BEAR A
A definite volume of Styrene was injected into a 60L of airtight glass case,and the sample
Note was put into the case away from light for 24hours and 72hours. The changes of component
volume were measured .
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BATIAL: SRR R A F REWEy 20070022815
Customer:  BOIS Technology 1.td Report No.:
PERGRR:  CTfilg FAE H 30 200744 H20H
Sample Name: CT Catalyst Sample Receiving Date:
7§ AR 1 RAHS. 4H0H E SA2H
QLIdlllily Received: Testing Period:
RE S ) - A 200745 A23H
Sdmplc Lot Ne./Batch No: Date for Reporting:
AR RIS
Test Results
T " TRFIF T ERF A
gag [BUTRE| LR AL B2k &R (mg/m”) (%)Rate of decline iRl WaRFS
Item Deal with Term Amount under the test Method
condition
JAFE A Omin i FE .
(mg/m‘l’)OmiH after the 9.00 e M ""a‘ ’Vﬁ&
sample was put in ' #
i s (mg/m )24h after the 5.34 40.7 HPLC(JY/T024-1996)
Chloroform ;
sample was put in
TRNFE A 72hiR BE ﬁ HI
(mg/m’)72h after the 0.57 93.7 (1)
sample was put in i
(BLREEE)
(End of Report)

AL

% 0 |ZEGOLE B P I —E BN =20k . K (20cmx30cmx2), HEE
ANFE24 /NI RN T2 /8, 52 =5 P e e AR A,

A definite volume of Chloroform was injected into a 60L of airtight glass case,and the
sample was put into the case away from light for 24hours and 72hours.The changes of

component volume were measured .
(1)AER AL -1 i AL A SRR, R s iklbR At «

o] (AR H TR IR, MR A ST
Declaration The results relate only to the items tested.
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AL IR ARG R A Wi, 200700228146
Customer:  BOIS Technology Ltd Rep(nt Ng.:
FEG 2R, CTHgE FEREH - 200744 H20H
Sample Name: CT Catalyst Sample Receiving Date:
Quantity Received: Teqting Period:
FEm it s el %95 F 109 20074E5 H23H
Sample Lot Ne./Batch No: Date for Reporting:
VAR TR RILEZES
Test Results
i S0E A TE P EFRF :
S HT I H IEAG AL A 1 SR (1n0/m ) (%)Rate of decline iR U WAREA
Item Deal with Term Amount under the test Method
condition
JRAKE S Ominife B
(111g/|n3)0|ni|1 after the 9.00 R S
sample was put in P o
Ethvlbenzene | (Mg/m)24h after the 1.69 81.2 HPLC(JY/T024-1996) 4
Sl G sample was put in
TUAKE S 720k
(mg/m*)72h after the 0.63 93.0 / ﬁﬁ
sample was put in I}ﬁ H
(B2 ED) \__(_9_,‘
(End of Report)
T TZE60LE I IRAE TN ) 2ok » JRAFEA(20emx30emx2), M & b H#
D4/NI T2/, SE 2R AR A
A definite volume of Ethylbenzene was injected into a 60L of airtight glass case, and the
i sample was put into the case away from light for 24hours and 72hours. The changes of
component volume were measuled
7 A (AL A Tt 15 AN 5 SERAR B OB S hER o) .
= The report shall not be reproduced except in fu]l without the written approval of the laborator
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FACAL: R FRA ) 5 G 2007002281-7
Customer:  BOIS Technology Ltd Report No.: 5
P4 Rk CTfik PR F - 200744 H20H
Sample Name: CT Catalyst Sample Receiving Date:
SRR ! RAAM: 45200 F SA2H
Quantity Received: Testing Period:
B FL it s 4 . 200745 H23H
Sample Lot Ne./Batch Ne: Date for Reporting:
GAR IR TRIIEAE S
Test Results
A TRFFTERF —
v e | 1 b TR 4 At ol (mg/’m3 ) (%)Rlate of decline Far i v
[tem Deal with Term Amount under the test Method
condition
JCNFESHOmin i
(mg/m’)0min after the 9.00 e
sample was put in ’)ﬁﬁ -
VUS| JBONKEh24hik E A ﬂ
Tetrachloroethy| (mg/m*)24h after the 3.59 60.2 HPLC(US EPAT 0—53
lene sample was put in 7*
TEANEE 720
(mg/m’)72h after the 2.85 68.2 ]\ﬁﬁﬁﬂ
sample was put in (l)
(ELFaEH) SNl
(End of Report)
% 0F  [AEGOLEHBEIEA P INA—E BN LI . BNFE M (20cm=30cmx2), 1%

&&m&&%n¢M,M%mﬂam&§£M°

A definite volume of Tetrachlorotehylene was injected into a 60L of airtight glass case,and
the sample was put into the case away from light for 24hours and 72hours. The changes of
COIH})OIIGI]t volume were measured .
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P The report shall not be n.pmduce(l except in full,without the \\l‘lll(_n approval of the labo mB’\
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Declaration The results relate only to lhe items tested.
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LACAL:  FBRRIFEE AR A R A A ] 2 2007002281-8
Customer:  BOIS Technology Ltd Rep01t Ng.:
BEfh 48R CTHlg e H - 20074E4 H20H
Sample Name: CT Catalyst Sample Receiving Date:
SEHG R b A 1 B Ay, 48200 F&  5H2H
Quantity Received: Testing Period:

’HE i%‘llt"l’:?;

T " At o | 18 20074F5 H23 H

Sample Lot No./Batch Ne: Date for Reporting:

i g 2R

Test Results
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B 3 LI AT T LR no
53413 H A AL T A A £ 5 (mg/m”) (%)Rate of decline Rl WIRES
ltem Deal with Term Amount under the test Method
condition
TNEE fhOminif &
|(mg/m*)0min after the 9.00 e e
sample was put in
e T TNFE fh24hifk T
j A . y o}
D.ﬂ/\ { (mg/m*)24h after the 2.11 76.5 GC/MS(JY/T003-1996) %ﬁ&;
S sample was put in k é
TENKE i 72hidk i .
(mg/m*)72h after the 0.81 91.0
sample was put in =
CITEF) e
(End of Report) al (1} .
ot [TEGOLI BB PN — B 10 5N, AFE S (20emx30em=2), I %
REBE24 /NI RN 72/, I8 S SR BEAR AL o
A definite volume of Dioxane was injected into a 60L of airtight glass case,and the sample
i was put into the case away from light for 24hours and 72hours.The changes of component
volume were measured .
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E The report shall not be reproduced except in full.without the written approval of the la
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Declaration The results relate only to the items tested.



	1763_001.pdf
	1763_004.pdf
	1763_007.pdf

